E-1 Bi#hsE R CRANKCASE ASSY

Fes | FHENLS T WM 2K Description & &

S/IN Part No. Quantity Remark
1 11116/173F TS R E ] Washer 2
2 11115/173F T B2 2 Drain plug 2
3 11120/173F RGN E) Oil seal, crankshaft 1
4 11117/173F it 2l FE A e Seal 1
5 27500/168F ] B A Diode 1
6 11100 M FE2H A Crankcase 1
7 26113/173F TR Washer 2
8 26112/173F TR B Split pin 1
9 26111/173F AR Regulating sway bar 1
10 GB/62-1988 B2 EE M10 Nut M10 1
11 11119 0 Al pE 13X 1. 4 O-ring 1
12 GB/T16674-1996 BEFE M6 X 14-F Bolt M6 X 14-F 2
13 27400/168F IV e Oil sensor 1
14 GB/T16674-1996 BEFE M6 X 12-F Bolt M6 X 12-F 1

—1--




E-2 ghahfE=4H4 CRANKCASE COVER ASSY

Fs | EBHRKS _ ¥ & %

S/IN Part No. T W AR B K Description Quantity | Remark
1 15520/173F Bl 281 Oil plug with Seal 1
2 15521/173F Bl % Oil plug 2
3 15512/173F GIRIANGE ] Seal 1
4 11211/173F i o 4 Crankcase cover 1
5 25118/173F B R Washer, driven gear 1
6 25111/173F HE MY Driven gear, regulator 1
7 25116/173F TR Pin 2
8 25115/173F W Regulating shaft 1
9 25114/173F T Flying block 2
10 25117/173F WA Snap ring 1
11 25113/168F R ER A Washer 1
12 25112/173F WEHIEE Sliding sleeve 1

-9




E-2 ghahfE=4H4 CRANKCASE COVER ASSY

T 1o Bg19 Bg—19

Fes | FHENLS F W M4 2 K Description H & &

S/IN Part No. Quantity Remark
13 11114/173F th FAE A Gasket, crankcase 1
14 11113/173F SENA DX 12 Set pin®8x12 2
15 15511/173F Pl R Dipstick 1
16 15510/173F Bl R4 Dipstick with seal 1
17 GB276-89 & 6206 Bearing 6206 1
18 11120/173F HiEMiED) Oil seal, crankshaft 1
19 GB/T16674-1996 24 M8 X 35-F Bolt M8 X 35-F 7
20 25100/173F W M Bl A R LA Driven gear, regulator assy 1

--3--




E-3 Kk RELEZREH CYLINDER HEAD & CYLINDER HEAD COVER ASSY

. o
| @l) |
1 23 9
| ||
4
Fes | FHENLS F W M4 2 K Description H & &
S/IN Part No. Quantity Remark
1 12221/173F ALk T R A Bolt 1
2 12222/173F AT Sk 7 A 2 Washer 1
3 12223/173F 145 Bl Rubber seal 1
4 12220/173F LSk 55 AR 4H A Bolt 1
5 12200/173F Ak A G Cylinder head cover Assy 1
6 12212/173F ALk o 5 Gasket, cylinder head cover 1
7 12118/173F AT SR A Bolt 4
8 19112/173F A Lead wind cover 1
9 17218/173F AR R Stud 2
10 12121 ALK R Gasket, cylinder head 1
11 12117/173F ALk E AL A Set pin 2
12 12100/173F SELKAEE Cylinder head Assy 1

—d)--




E-3 Kk RELEZREH CYLINDER HEAD & CYLINDER HEAD COVER ASSY

¥
l :
! | |
4
FFs | EHHAARS e HE %
SIN Part No. T WA B K Description Quantity | Remark
13 27100/168F K £ %E FBRTCU Spark plug FERTCU 1
14 18241/173F HS XL 1842 Stud 2
15 17217/173F WmAE Air duck 1
16 14420/173F i = Seal 1
17 GB/T16674-1996 BEAE M6 X 12-F Bolt:M6x12-F 1




E-4 g JHEEEMFER CRANKSHAFT, PISTON & CONNEC

TING

—

/Dj

FS | FHMAERS T WM 2K Description # & & &
SIN Part No. Quantity | Remark

1 13411 EER (— Pistonring (1) 1

2 13412 TEIER (2D Piston ring (1I) 1

3 13422 {UEEN Side rail 2

4 13421 fof 5 Expander 1

5 13420 PHEZSAEREy Scraper ring set 1

6 13313/173F T R4 £ Piston pin circlip 2

7 13311 T 2E Piston 1

8 13312/173F T LA Piston pin 1

9 13200/173F HEAT Shank 1

10 13213/173F HEFFIZAR Bolt 2

11 GB276-89 %l 6206 Bearing 6206 1

12 13112/173F Sk Woodruff key 1

13 13111/173F it il Crankshaft 1

--6--




E-4 gl JFEEMFER CRANKSHAFT, PISTON & CONNECTING
= 14 i

-

FFs | EHEHFARS e HE %
SIN Part No. T WA B K Description Quantity | Remark
14 13114/173F W F B Drive gear 1
15 13113/173F IR E 7% Timing driving gear 1
16 13300/173F THZEIAH Piston ring set 1
17 13110/173F HEAEAERE Y Crankshaft assy 1
18 13200/173F EFHE Connecting rod assy 1




E-5 MEHERAS KI1EEHES COMBINATION OF CAM SHAFT & VALVE ROCKER

1

2

12

10

o &
o B
2
1
FS | FRAENST F W M4 2 K Description B & # &
SIN Part No. Quantity | Remark
1 14314/168F AT DB T B RE Lock nut 2
2 14312/168F PR ol e Sleeve 2
3 14311/173F AR Valve rocker 2
4 14313/168F ASEIBR I T A Adjusting bolt for valve gap 2
5 14221/173F HEFF 32 Pusher guide 1
6 14210/173F HEM A& Pusher 2
7 14315/173F HEFE Tappet 2
8 14122/173F TR Extension spring 1
9 14100/173F BT IRy Camshaft assy 1
10 14412/173F AT Exhaust valve 1
11 14411/173F B Intake valve 1
12 14417/173F TSR T R Spring retainer, exhaust valve 1
13 14414/173F I Valve spring 2
14 14415/173F HEA T Spring seat, exhaust valve 1

--8--




E-5 MEHERAS KI1EEHES COMBINATION OF CAM SHAFT & VALVE ROCKER

3
3
; 2
o ®-
o B
2
1
FFs | EHHAARS _ HE %
SIN Part No. T WA &R Description Quantity | Remark
15 14413/173F BRI 9 Spring seat, intake valve 1
16 | 14416/173F HEUT1 T Cap 1
17 14310/173F SRINEEERAE Valve rocker assy 1




E-6 ALiEE 5 B CARBURETOR ASSY

Fes | FHENLS T WM 2K Description & &
S/IN Part No. Quantity Remark
1 17219/173F RO Inlet gasket 1 .
2 16112/173F (ERTIEEEIRN Connecting block 1 J:Eﬁ)l?
3 16113/173F Tl THI SR 1 Carburetor gasket 1 SNk
4 16351/168F BRI RET Idle adjustment screw 1
5 16240 i SR A =K Mixture chamber body 1
6 16244 M Main nozzle 1
7 16243 EmiifL Main jet 1
8 16220 FraE Float 1
9 16216 FERE Float chamber gasket 1
10 16211 HFE Float chamber 1
11 16215/168F T ZBOMR T H el Washer 2
12 16214/168F T JBOMIRET Float chamber drain Screw 1
13 16212/168F TP EIRAT Screw 1
14 17113 TR Air cleaner gasket 1

--10--




E-6 ALiEE 5 B CARBURETOR ASSY

I1- - =
il =
FS | FRAENST F W M4 2 K Description B & # &
SIN Part No. Quantity | Remark
15 16321/173F FELRUT] Choke 1
16 16322/173F BELJALT ] 4l Choke stem 1 Iﬁ‘l J:ﬁ
17 16365/168F A 45 DY AL Airproof washer 1
18 16363/168F IR TT R T4 Throttle lever 1
19 16364/168F IR TT < 2% 34 Pl Washer 1
20 16367 MR TT R TR IR ET Screw M4 2
21 16362/168F R E SIS Cover 1
22 16114/173F FELALTIIT 5 Choke switch 1
23 16250/173F WARNHEE Throttle unit 1
24 16332/168F TR LR IRE T 50 3 Spring, mixture adjustment screw 1
25 16331/168F TR A E B IRET Mixture adjustment screw 1
26 16320 FELR T2 5 Choke unit 1
27 16210 FrEAE Float chamber 1
28 16100 A HT 2 A Carburetor Assy 1
29 16230 FrmEHE Float needle 1

-11--




E-7 BRIMAEA R FUEL TANK ASSY

<
| T
—
5—a@m=
N\ —
2 —_———
3 v o ——1
Fes | FHENLS F W M4 2 K Description H & &
S/IN Part No. Quantity Remark
1 16626 mERPE Pipe 1
2 16621 HimE Outlet pipe 1
3 16622/168F WER (2D Pipe clamp 2
4 16633/168F REMES-SS Connector 1
5 GB5789-86 WAL M8 X 25 Bolt M8x25 1
6 16634/168F LH B Sk ) Packing ring 1
7 GB6170-2000 BREE M8 Nut M8 2
8 16610/168F i JEAR Filter cup 1
9 16510/173F BRI AR A Fuel tank 1
10 16414/168F B EaliE] Packing ring 1
11 16411/168F PRI 75 Fuel filler cap 1
12 16400/168F BRmAE AR H A Fuel filler cap with packing ring 1

—-12--




E-8 &K JEIEREK AIR CLEANER ASSY

9

TS T H A RST FH M4 £ K Description % & &

SIN Part No H P Quantity | Remark
1 17111 USRS T IR LE Air cleaner cover nut 2
2 17112/173F FUEAR Auir cleaner cover 1
3 17120/173F JES A Filter element 1
4 17114/173F PSR AAR Air cleaner base 1
5 17200/173F HREHE Air cleaner housing assy 1
6 GB5789-86 2 PE A K [ R AL M6 X 22 Bolt M6X22 1
7 17121/173F HJE Washer 1
8 GB6177.1-2000 I RE M6 (72:22) Nut M6(Flange) 2
9 17100/173F U A A Air cleaner assy 1

—-13--




E-9 VA4 MH4 MUFFLER

RS FHARS FHMH LK Description H & &
S/N Part No Quantity Remark

1 GB6183-86 R EE M8 Nut M8 5

2 18117/173F e Exhaust pipe 1

3 18215/173F HAORA Exhaust pipe gasket 1

4 18217/173F HE SRR Muffler gasket 1

5 18100/173F A A Muffler 1

6 18200/173F AR RS Muffler hood assy 1

7 GB818-2000 WEET M5 X 8 Screw M5X8 4

8 18000/173F MENE 3595 Muffler assy 1




E-10 RMiEFIZEE4 RECOIL STARTER

S| FERENST F W M4 2 K Description B & & &

SIN Part No H P Quantity | Remark
1 31225 FURITR Engine switch 1
2 19314/173F LB Wire grommet 1
3 19312/173F &R Clip 1
4 16625/173F THRHE T Plastic clip 1
5 GB/T16674-1996 124 M6 X 12-F Bolt M6 X 12-F 6
6 19200/173F R B2 Fan hood assy 1
7 GB/T16674-1996 IR M6 X 8-F Bolt M6 X 8-F 3
8 23211/173F S Casing 1
9 23114/173F G Spiral spring 1
10 23117/173F G Eas e Starter rolls 1
11 23112/173F TTC 30 5 Ratchet spring 2
12 23115/173F N Ratchet 2
13 23111/173F JEE AR B R Friction spring 1
14 23113/173F HALARET Set screw 1

—-15--




E-10 Ri#Eshes#ft RECOIL STARTER

FFs | EHHAARS . HE %
SIN Part No SR Description Quantity | Remark
15 | 23116/173F B Spring lid 1 18 17 1F
16 23118/168F oL Rope 1 il
17 23121/168F T Pulling handle 1
18 23100/173F SR BN 8% B Recoil starter assy 1

—-16--




E-11 JEEEH] R4 REGULATING CONTROL SYSTEM

. / 1A

12
(J 17

Fs | EHEHARS _ ¥ & %

S/IN Part No T A B K Description Quantity Remark
1 GB/T818-2000 1244 M5 X 35 Bolt M5X 35 1
2 26215/173F R g Regulating spring 1
3 26213/173F AT A5 H AR Clamp 1
4 GB/T818-2000 1244 M6 X 16 Bolt M6 X 16 1
5 26211/173F B EELT Support panel 1
6 26222/173F # Washer 1
7 26221/173F FHi Handgrip 1
8 26223/173F ik oy Spring patch 1
9 26224/173F TE LR Setting panel 1
10 GB6177.1-2000 BERE M6 (7522) Nut M6(Flange) 2
11 26214/173F ETN: Spring 1
12 26117/173F AT Back spring 1
13 26116/168F R K T R A Lock bolt 1
14 26114/173F U Regulating arm 1

—-17--




E-11 JEEEH] R4 REGULATING CONTROL SYSTEM

Fs | EBHRKS _ ¥ & %
S/IN Part No T A B K Description Quantity Remark
15 26118/173F Tl g 88 Fine regutaling spring 1
16 26115/173F BT Pulling rod 1
17 26200/173F WA B A Regulating frame assy 1
18 GB/T16674-1996 2k M6 X 12-F Bolt M6 X 12-F 2

--18--




E-12 K#®EMH4 FLYWHEEL

Fs | EBHERKS L HE %
SIN Part No T WA B K Description Quantity | Remark
1 23317/173F TKECUERE M16 X 1. 25 Nut M16 X 1.25 1
2 23316/173F EaE Starting flange 1
3 19111/173F CHE A Flywheel fan 1
4 23300/173F A Flywheel 1

--19--




E-13 H kKB 4HMH IGNITION COIL
2

FS | FRAENST F W M4 2 K Description B & # &

SIN Part No Quantity | Remark
1 27200 RUKZRE Ignition coil 1
2 27220 KACZENE Cap, spark plug 1
3 11213 JE 28R Clamper, cord 1
4 11124/173F it 2l FE A e Rubber ring, crankcase 1
5 31250/182F-AS FoHLE T AL Charge coil 1
6 34410/182F SO Extinguishing cable 1
7 32212/173F 2k e Cable tie 1
8 GB5787-86 BEAL M6 X 12 Bolt, M6X12 1
9 GB5787-86 BEAL M6 X 35 Bolt, M6X35 2
10 GB5787-86 BEAL M6 X 30 Bolt, M6<30 2
11 27210 FUKER B LA Ignition coil unit 1

--20--




E-14 &Eh NI STARTING MOTOR ASSY

Fs5 | ZEE4RS : - HE | &

S/N Part No. T WA AR Description Quantity Remark
1 24120 gk A% Relay, start-up 1
2 35200 A Rotor comp. 1
3 21000 BB a % Starting clutch 1
4 24000 LR el Starting motor Assy 1
5 28650 i AL Base, starting 1
6 28110 R B EGAR5T Housing, starting clutch 1
7 22123 St Driven gear 1
8 35230 FL il 2H 4 Brush comp. 4
9 35210 E T Stator comp. 1
10 28631 SENTIELS Spring, brush 4
11 28321 TR 5 Reducing gear 1
12 31131 FLIRI S 28 Stay, brush 1
13 32160 ) L Cable, starting motor 1
14 28632 EIEEESER Insulator 1
15 31996 B M5 X 14 Bolt, M5X 14 2
16 GB818-85 BEET M4 X 6 Screw, M4 X 6 1

21—




E-14 &Eh NI STARTING MOTOR ASSY

A Descrinti BR[| & &
escription .
SIN Part No. T WA 2K b Quantity | Remark
17 28651 2354 e Packing ring 1
18 (GB818-85 BZAT M5 X 32 Screw M5X 32 4
19 GB6170-86 BERE M6 Nut M6 2
20 GB5787-86 B2 M6 X 35 Bolt M6 X35 2
21 GB93-87 a4 Spring washer 4mm 3
22 (GB818-85 IZAET M4 X 14 Screw M4 X 14 2
23 GB97. 1-85 P4 Washer 4mm 2

22—




E-15 JE3h & GE)

STARTING MOTOR CONTROL BOX ASSY

FS ZEH4EHERS - - HE | & &

S/N Part No. T WA AR Description Quantity Remark
1 24217 B 5 Clamp ring 1
2 24218 EH R R Gasket 1
3 (GB818-86 HERE M4 X 10 Bolt M4x10 1
4 24211 P ) B AT A Control front cover 1
5 31258 Y Key 1
6 GB6187-86 N AR R IE R M4 Nut M4 1
7 24121 P BN SRS Fixed mount 1
8 24215 R HRTT G Key switch 1
9 24230 TR Safety 1
10 24225 TREAEE Diode assy 1
11 24213 B RE & Control rear cover 1
12 24214 J& i IE AR Attachment bolt 1
13 24221 LR IR 3 Protector 1
14 24222 L RR ORI AR SR Fixed mount 1
15 31343 T Spring 1

--23--




E-15 Esh#H & aR0EA) STARTING MOTOR CONTROL BOX ASSY

Fs ZEBHERE . o BHE | £F
2 Description
SIN Part No. % ﬁ: & 7 ptio Quantity Remark
16 24224 AR AR Cover 1
17 24220 KR A S Protector assy 1
18 (GB818-85 T B SR RET M3 X 12 Bolt M3x12

--24--




E-16 WifE EMBLEM
The bolt should A\ WARNING

nn
be L eCted tﬂ . * The new engine inside has no engine oil, before starting the generating
- of batte [y Among engine exhaust set, be sure to fill the crankcase with specified engine oil.Refer to

et ar 1o OWNER" S MANUAL of the product for further information .

2MISS|

enissions, hereistodc | oy o0, b at thers s not any fuel spilling orfuelleakage. Fillng

(0, soneverusein an before stalling engine is forbidden. The bolt

enclosed roomwithout | * Once the engine oil level is excessively low, engine oil warning
ood ventilation system will stall the engine automatically to protect it from being shouldbe =
SR damaged. connected

to+of battery

DC 12V
18-35AH

W
< an

EHHENRS

T WM 2K Description % &

% &

S/ Part No Quantity | Remark
1 91149 ks Emblem, “-” pole 1
2 91111 5N 1e Model label 1
3 91114 AN AE Emblem, tortoise and rabbit 1
4 91112 I LI G TE Emblem, adding oil 1
5 91115 RELRUT TR 2R i e Emblem, choke lever 1
6 91113 T PEAR IR IR NG AL Emblem, maintenance of air cleaner 1
7 91118 A A Emblem, Note or Warning 1
8 91148 IEARMETE Emblem, “+” pole 1

-21--




	Description
	Remark
	Part No.

	Part No.
	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Description
	Remark
	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No

	Description
	Remark
	Part No

	Description
	Remark
	Part No

	Description
	Remark
	Part No

	Description
	Remark
	Part No

	Description
	Remark
	Part No

	Description
	Remark
	Part No

	Description
	Remark
	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Description
	Remark



